

Test Report

No. SH8043630/ CHEM

Date: Apr. 9, 2008

Page 1 of 3

HANGZHOU BORAY IMPORT AND EXPORT CO., LTD
 RM703, NO.458 JINCHENG ROAD XIAOSHAN, HANGZHOU, CHINA

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Name : SHOWER ENCLOSURE
 SGS Ref No. : SHD2803576
 Supplier : HANGZHOU BORAY IMPORT AND EXPORT CO., LTD
 Manufacture : HANGZHOU FULAITE PLASTIC DEVELOPMENT CO., LTD
 Country of Origin : CHINA

Sample Receiving Date : Apr.03, 2008
 Testing Period : Apr.03 – 09, 2008

Test Requested : To determine the Cadmium content of the submitted sample.

Test Method : (1) With reference to EN 1122: 2001, Method B.
 Analysis was performed by Atomic Absorption Spectrometer (AAS).

Test results by chemical method (Unit: mg/kg)

Test Item(s):	Method (refer to)	1	MDL
Cadmium (Cd)	(1)	15	2

Test Part Description:

1. Grey plastic

Note : (1) mg/kg=ppm
 (2) MDL = Method Detection Limit

Signed for and on behalf of
 SGS-CSTC Chemical Laboratory



Ella Zhang
 Section Manager

Signed for and on behalf of
 SGS-CSTC Chemical Laboratory



Sandy Hao
 Lab Manager

Test Report

No. SH8043630/ CHEM

Date: Apr. 9, 2008

Page 2 of 3

Sample photo:



The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.



SGS authenticate the photo on original report only

*** End of Report ***

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.